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Package leaflet: Information for the patient 

 

Pilocarpin Vision 20 mg/ml eye drops, solution 

Pilocarpine hydrochloride  

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
- Keep this leaflet. You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours. 

- If  you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

 

What is in this leaflet 
1. What Pilocarpin Vision is and what it is used for 

2. What you need to know before you use Pilocarpin Vision 

3. How to use Pilocarpin Vision 

4. Possible side effects 

5. How to store Pilocarpin Vision 

6. Contents of the pack and other information 

 

 

1. What Pilocarpin Vision is and what it is used for 

 

The name of your medicine is Pilocarpin Vision, which is intended for use in the eye. It contains 

pilocarpine hydrochloride as an active substance, which belongs to a group of medicines known as 

myotics. These drugs affect the muscles of the eye, which causes the pupil to contract. 

 

This medicine is used: 

- In some forms of glaucoma (increased pressure in the eye); 

- To eliminate the effect of drugs that dilate the pupil. 

 

 

2. What you need to know before you use Pilocarpin Vision 

 

Do not use Pilocarpin Vision if: 

 you are allergic to pilocarpine or any of the other ingredients of this medicine (listed in section 

6); 

 suffer from eye disorders with high intraocular pressure, such as narrow-angle glaucoma or 

secondary glaucoma; 

 suffer from inflammation of the colored part of the eye (acute iritis or anterior uveitis); 

 wear soft contact lenses. 

 

Warnings and precautions 

Talk to your doctor or pharmacist before using Pilocarpin Vision.  

 

Pilocarpin Vision should be used with caution or after consulting a doctor if you have: 

 Heart disease; 

 Asthma; 

 Parkinson's disease; 

 Urinary excretion problems; 

 High blood pressure; 

 Stomach ulcer; 

 Wear contact lenses. 
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Note that your doctor may consider it necessary to check your eyes before and during therapy, 

especially if you have or have had eye problems. If you have not had an eye exam recently, tell your 

doctor. 

 

Use in children 

In children below 18 years of age treatment should start with the lowest available concentration and 

the lowest possible dose that has an effect. 

 

Other medicines and Pilocarpin Vision 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines.  

 

If you need surgery, tell your doctor that you are using Pilocarpine Vision, as it may enhance the effect 

of some of the medicines used for general anesthesia. 

 

If you use other eye medicines together with Picocarpin Vision, the medications should be used at 

least 5 minutes aparat.  

 

It is particularly important to tell your doctor if you are taking: 

- Antihistamines (medicines used to treat allergies); 

- Anticholinesterase medicines such as neostigmine (used to treat diseases such as myasthenia 

gravis); 

- Medicines for pupil dilation (such as atropine and phenylephrine); 

- Medicines used to treat Parkinson's disease (anticholinergic drugs); 

- Antidepressants, including tricyclic antidepressants (amitriptyline) and monoamine oxidase 

inhibitors (MAO), used to treat severe depression; 

- Phenothiazines (medicines used to treat severe mental disorders), such as chlorpromazine; 

- Medicines used to treat high blood pressure (adrenergic blockers). 

 

Pilocarpin Vision with food, drink and alcohol 

It is recommended that you do not drink alcohol while using Pilocarpin Vision. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Pregnancy 

Due to the possibility of systemic absorption, this medicine may harm your fetus. Pilocarpin Vision 

should only be used during pregnancy if absolutely required. 

 

Breastfeeding 

Due to the possibility of systemic absorption, this medicine may harm your child. In breast-feeding 

women, Pilocarpin Vision should only be used if absolutely required. 

 

Driving and using machines 
Pilocarpin Vision may cause difficulty adjusting your eyes to darkness. Therefore, you should not 

drive or use machines in low light while using this product.  

Immediately after administration, eye drops may cause blurred vision. If this happens, you should not 

drive or use machines until your visions clears. 

 

Pilocarpin Vision contains benzalkonium chloride 

Benzalkonium chloride can cause eye irritation. Avoid contact with soft contact lenses. Remove the 

contact lenses before administration and wait at least 15 minutes before reinserting them. 

Benzalkonium chloride is known to discolor soft contact lenses. 
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3. How to use Pilocarpin Vision 

 

Always use this medicine as your doctor has told you. Check with your doctor or pharmacist if you are 

not sure. Always complete the full course of treatment and do not interrupt it because you are feeling 

better. 

 

The recommended dose is: 

 

Adults and people > 65 years: 

1-2 drops of the solution are instilled to the affected eye 2 to 4 times daily. In some cases (such as 

acute glaucoma), the medicine may need to be administered up to 6 times a day. 

 

Children: 

Treatment in children below the age of 18 years should start with the lowest available concentration 

and the lowest possible dose that has an effect. Depending on your treatment response and tolerability, 

your doctor may increase the dose to the maximum recommended adult dose. 

  

It is important to observe hygiene when instilling the drops. Do not allow the tip of the bottle to touch 

the eye, eyelids, and surrounding surfaces, as it may become dirty and cause an eye infection with 

serious complications in the eye, even loss of vision. Always wash your hands before using the bottle! 

 

Instructions for use 

 

1. Before using the vial for the first time, ensure that the protective strip between the cap and vial is 

intact. Shake vial vigorously. Wash your hands and unscrew the cap. 

 

2. Tilt your head backwards and pull the lower eyelid down. This forms a pocket between the eyelid 

and the eye. The drop will fall exactly in this place. 

 

 
 

3. Point the vial downwards. Bring the tip close to the eye. Use a mirror if it helps. 

4. Be careful not to touch the eye, eyelids, or other surfaces with the tip of the vial. Carefully press the 

base of the vial to release a drop of solution. It only takes a little pressure on the bottom. 

 

5. After insitlling the medicine, close your eyelid and press your finger into the corner of the nose for 3 

minutes. This will prevent Pilocaprin Vision from going into the nose or leaking. 

 

6. Close the vial immediately after use. 

 

If the drop misses the eye, try again. 

 

Use this vial for your eyes only! 

 

If you use more Pilocarpin Vision than you should 

An overdose may occur if you administer a higher dose. Rinse the eye(s) with lukewarm water and 

consult your doctor as soon as possible. 

In case of severe overdose or accidental ingestion of the contents of the vial, seek the advice of your 

doctor or pharmacist immediately, as serious side effects (especially in children) may occur. 
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If you forget to use Pilocarpin Vision 
If you miss a dose, apply the drops as soon as you remember, unless it is time for your next dose. 

Afterwards, continue as usual. Do not use a double dose to make up for a forgotten dose. 

 

If you stop using Pilocarpin Vision 

You should use Pilocarpin Vision for as long as your doctor has told you. This treatment helps your 

condition, even if you do not notice a difference in the way you feel. If you need to stop treatment, 

your doctor will advise you how to do this. Do not stop treatment suddenly. This can lead to a sudden 

increase in intraocular pressure. Always complete the full course of treatment and do not interrupt it 

because you are feeling better. 

 

If you have any questions about the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Common side effects (may affect up to 1 in every 10 people): 

 

 Itching, stinging and burning sensation in the eye; 

 Skin redness, rash with itching (hives); 

 Swelling, redness and inflammation of the eyelid; 

 Swelling of the front of the eye (conjunctiva); 

 Temporary blurred vision; 

 Temporary impaired visual acuity at long range; 

 Deterioration of visual acuity in low light; 

 Enlargement of blood vessels in the eye; 

 Headaches and eye pain (especially in young patients at the start of treatment); 

 Bleeding in front of the eye; 

 Retinal detachment. 

 

Rare side effects (may affect up to 1 in every 1000 people): 

 

 Fainting; 

 Vomiting, (nausea, feeling sick); 

 Diarrhea; 

 Increased salivary secretion; 

 Increased tear production; 

 Shaking; 

 Wheezing and difficulty breathing; 

 Changes in blood pressure and heart rate. 

 

Long-term use may cause lens alterations, which can cause visual changes. 

You may not notice any side effects. Your doctor will determine if these are present during the check-

ups. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via  

 

Bulgarian Drug Agency 

8 Damyan Gruev Street 

1303 Sofia 
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Tel. +359 28903417 

Website: www.bda.bg  

 

By reporting side effects you can help provide more information on the safety of this medicine. 

 

 

 

5. How to store Pilocarpin Vision 
 

Keep this medicine out of the sight and reach of children. 

Store in the original packaging. 

Store the bottle tightly closed.  

Store below 25°C.   

 

Do not use this medicine after the expiry date which is stated on the carton after EXP. The expiry date 

refers to the last day of that month. 

 

Do not use this medicine if you notice changes in the colour of the solution or the appearance of a 

precipitate (visible solid particles). 

 

Use this medicine for 28 days after first opening of the packaging.  

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Pilocarpin Vision contains 

 

- The active substance in 1 ml solution is 20 mg pilocarpine hydrochloride.   

- The other ingredients are  benzalkonium chloride, hypromellose, boric acid, sodium citrate, 

sodium hydroxide and/or hydrochloric acid (for pH adjustment), water for injections.  

 

What Pilocarpin Vision looks like and contents of the pack 

 

Clear solution, free from visible particles. 

 

White 10 ml plastic bottle with applicator-dropper closed with a screw cap with a protective strip. 

1 (one) bottle, together with a patient leaflet, is packaged in a carton box. 

 

Marketing Authorisation Holder  

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd., office 201 

7200 Razgrad, Bulgaria 

 

Manufacturer 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd.  

7200 Razgrad, Bulgaria 

 

For additional information about this medicinal product, please contact the local representative of the 

Marketing Authorization Holder: 

 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd., office 201 

7200 Razgrad, Bulgaria 

http://www.bda.bg/
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Tel. 084 613 427 

e-mail: office@antibiotic.bg 
 

This leaflet was last revised in 01/2019 

 

 

 

 


